saronas. FCC RF Test Report

Report No. : FG002703-02G

FR1 n25 / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPURIEIE CHEEKARS PABS
Line _$PURIOUS_) INE_ABS ABS

10 dBm L

L~

Jl\lnl

b e T YT Y

-60 dBm
-70 dBm
Start 1,01 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.810 GHz 1.915 GHz 100,000 kHz 1.91464 GHz 12,92 dBm -10.08 d&
1.915 GHz 1.816 GHz 50.000 kHz 1.91500 GHz -17.34 dBm -4.34 dB
1.916 GHz 1.925 GHz 1.000 MHz 1,91603 GHz -27.70 dBm -14.70 d&
- —
L JL ] (LTI

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPURIRIE CHIEK ABS PAES
£ Gbi e
Line BEPURIOUS INE_ABS PABS
10 dBm
{10 dBm l\
20 dBm L
30 dom ‘l\‘ it i, .
-40 dBm W
AL R N
-50 dBm v
-60 dBm
-70 dBm
Start 1,01 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,510 GHz 1.515 GHz 100,000 kHz 1,91282 GHz .39 dBm -23.61 d&
1.515 GHz 1.516 GHz 50.000 kHz 1.91500 GHz -29.41 dBm -16.41 dB
1.916 GHz 1.925 GHz 1.000 MHz 1,91705 GHz -27.12 dBm -14.12 dB
L ] GRNRRRRND we

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number 1 Al44 of A225
Report Issued Date : Feb. 05, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG002703-02G

FR1 n25 /5MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Hmit-Gheck o
Line _$PURIOUS_| INE_ABS PAES ‘I
10 dém t
-10 dBm / 1
| SPURIOUS_LINE_ABS_ \l
-20 dam /.
-30 dBm T

i
PR M‘[yﬂ\ﬂ\ J W'\Ljrln f
R M AT T "4 Wl 1,
o BT VT TR

—

-70 dBm:

Start 1.84 GHz 3003 pts Stop 1.855 GHz

purious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.840 GHz 1.849 GHz 1.000 MHz 1,84880 GHz -25.64 dBm -12.64 d&
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -17.02 dBm -4.02 dB
1.850 GHz 1.855 GHz 100,000 kHz 1,35034 GHz 19.61 dBm -10.19 d&
- P—
1 G v
Date: 16.DEC.2020 23:53:0 &

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dbm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line _$PURIOUS_|LINE_ABS PABS
10 dem

rj_,\,«mrww‘v it T Mo, i,
ods | |

-10 dBm | R
| SPURIOUS_LINE_ABS_ I
-20 dem: f

-30 dBm
——— i
-40 dBm P

MMHN‘-A‘
-50 dBm

\

-60 dBm

-70 dBm:

Start 1.84 GHz 3003 pts Stop 1.855 GHz
purious Emissions

Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,840 GHz 1.849 GHz 1,000 MHz 1,84899 GHz -29.03 dém -16.03 de
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -29.61 dBm -16.61 dB
1.850 GHz 1.855 GHz 100,000 kHz 1,852896 GHz 7.46 dBm -22.54 dB

)i J W ee

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number 1 Al145 of A225
Report Issued Date : Feb. 05, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG002703-02G

FR1 n25 /5MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPURIEHIE CIHBEK AB S
PO

Line _§PURIOUS_|INE_aBS |}

10 dBm L

=

|1

G

ot il

o,

-60 dBm

-70 dBm

Start 1,01 GHz 6003 pts Stop 1.925 GHz

Spurious Emissions

RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |

1.810 GHz 1.915 GHz 100,000 kHz 1.91464 GHz 19,42 dBm -10.58 d&
1.915 GHz 1.816 GHz 50.000 kHz 1.91500 GHz -17.98 dBm -4.98 dB
1.916 GHz 1.925 GHz 1.000 MHz 1,91606 GHz -24.11 dBm -11.11 d&

J

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPURIEHIE CIHBEK AB S PAES
PO

Line _§PURIOUS_)INE_ABS PAES

10 dBm

40 dam \ i,

-50 dBm

T

-60 dBm:

M

-70 dBm

Start 1.91 GHz 6003 pts

Stop 1.925 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,510 GHz 1.515 GHz 100,000 kHz 1,91185 GHz £.52 dBm -24.08 d&
1.515 GHz 1.516 GHz 50.000 kHz 1.91500 GHz -25.82 dBm -16.82 dB
1.916 GHz 1.925 GHz 1.000 MHz 1,91614 GHz -29.02 dBm -16.02 dB

J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number 1 Al146 of A225
Report Issued Date : Feb. 05, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG002703-02G

FR1 n25/10MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dbm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

Line _$PURIOUS_|INE_ABS PABS ﬂ

10 dBm ‘

o | |

-10 dBm | l
| SPURIOUS_LINE_ABS_ \_
-20 dém T

Wil \ .
VR kg MM.‘UH‘

-70 dBm

Start 1.84 GHz 3003 pts Stop 1.86 GHz

purious Emissions

RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.840 GHz 1.849 GHz 1.000 MHz 1,84800 GHz -24.27 dém -11.27 d&
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -16.62 dBm -3.62 d&
1.850 GHz 1.860 GHz 100,000 kHz 1,35040 GHz 19,85 dBm -10.15 d&
- P—
1 G v
Dater 1 EC. 202 2 2

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dbm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line _§PURIOUS_)INE_ABS PAES

10 dBm

o WﬁMW'MvWWMMN/JNM.MMn'\P&\

-10 dBm [ \‘

| SPURIOUS_LINE_ABS_ ’ |

-20 dBm r 1
] \

-30 dBm

R~ =g
" /

-50 dBm

-60 dBm

-70 dBm:

Start 1.84 GHz 3003 pts Stop 1.86 GHz

purious Emissions

Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84826 GHz -22.99 dBm -9.09 dg

1.849 GHz 1.850 GHz 100.000 kHz 1.84998 GHz -27.61 dBm -14.61 dB

1.850 GHz 1.860 GHz 100.000 kHz 185690 GHz 4.73 dBm -25.27 dB

] J aIninn e
Date: 16.DEC.2020 23:2B:09

Sporton International (Shenzhen) Inc. Page Number 1 A147 of A225
TEL : 86-755-8637-9589 Report Issued Date : Feb. 05, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EF14A



saronas. FCC RF Test Report

Report No. : FG002703-02G

FR1 n25/10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 4.20 db Mode Auto Sweep

@1 AvgPwr

SPURIRIE CHIEK ABS PABS
£ Gbi e -
Line _$PURIOUS_) INE_ABS PABS ”
10 dBm | I
0 dBr J \
-10 dBm ]
/
-20 dBm :
-30 dBm /
| ‘
-40 dBm ﬁ “J‘ I Y
o | | WA R
g R
-60 dBm:
-70 dBm
Start 1,005 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.805 GHz 1.915 GHz 100,000 kHz 1.91455 GHz 20.06 dBm -9.94 d&
1.915 GHz 1.816 GHz 100.000 kHz 1.91500 GHz -16.19 dBm -3.19 d&
1.916 GHz 1.925 GHz 1.000 MHz 1,91616 GHz -25.59 dBm -12.59 dB

l JU

J

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 4.20 db Mode Auto Sweep

@1 AvgPwr
SPURIRIE CHIEK ABS PARS
£ Gbi e
Line BEPURIOUS INE_ABS PABS
10 dBm
a8 Tm——
Br q
10 dBm
20 dBm L
"
\ WW
sodem Wr — \L\\
-40 dBm i
-50 dBm
-60 dBm
-70 dBm
Start 1,005 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,805 GHz 1.515 GHz 100,000 kHz 1,90809 GHz 3.48 dBm -26.52 d&
1.515 GHz 1.516 GHz 100.000 kHz 1.91505 GHz -30.17 dBm -17.17 dB
1.916 GHz 1.925 GHz 1.000 MHz 1,91830 GHz -21.34 dBm -8.34 d&
L J{ ] GRNRRRRND we
Date: 16.DEC.2020 23:42: 1

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number

1 A148 of A225

Report Issued Date : Feb. 05, 2021

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG002703-02G

FR1 n25/ 10MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dBm  Offset 4.20 db Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
Line EPURIOUS INE_ABS PABS q
10 dBm !
ode J} )
-10 dem —}
| GPURIOUS_LINE_ARS_ \
-20 dem :

1

-40 dBm:

W T, 7
" Ao s ‘\.«
-60 dBm
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,840 GHz 1.849 GHz 1,000 MHz 1,84897 GHz -31.97 dém -18.97 de
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -16.37 dBm -3.37 dB
1.850 GHz 1.860 GHz 100,000 kHz 1,85039 GHz 19.16 dBm -10.84 dB
S
(]

)i J amn

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dbm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line _$PURIOUS_|LINE_ABS PABS
10 dem

- T L e e

-10 dBm i \
| SPURIOUS_LINE_ABS_ | l
-20 dBm

-30 dBm H 4

A4
m

-50 dBm

-60 dBm

-70 dBm

Start 1.84 GHz 3003 pts Stop 1.86 GHz

purious Emissions

RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.840 GHz 1.849 GHz 1.000 MHz 1,84882 GHz -29.66 dBm -16.68 d&
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -31.68 dBm -18.68 dB
1.850 GHz 1.860 GHz 100,000 kHz 1,35460 GHz 4.32 dBm -25.68 dB
S—
L]

J ] an

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number 1 Al149 of A225
Report Issued Date : Feb. 05, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG002703-02G

FR1 n25/ 10MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm  Offset 4.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPUEI e CbERABS PASS
Line _$PURIOUS INE_ABS PABS P
10 dBm | i
0de I \
-10 dBm / T
-20 dBm
-30 dBm r" I
i}
-40 dem r"’ L Mw
dBm - - ..“‘.!‘ —l‘m.‘tj}‘
- Wi
-60 dBm
-70 dBm
Start 1.905 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit

1,805 GHz 1.515 GHz 100,000 kHz 1,91462 GHz 19,26 dBm -10.74 d&

1.515 GHz 1.516 GHz 100.000 kHz 1.91501 GHz -17.25 dBm -4.25 dB

1.916 GHz 1.925 GHz 1.000 MHz 1,91620 GHz -24.44 dBm -11.44 dB

CHNRRNNED we

J

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPURIEHIE CIHBEK AB S
PO

Line _§PURIOUS_)INE_ABS

10 dBm

-40 dBm

"“M\

-50 dBm

™

-60 dBm

-70 dBm

Start 1,005 GHz 6003 pts Stop 1.925 GHz

Spurious Emissions

RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |

1.805 GHz 1.915 GHz 100,000 kHz 1.90818 GHz 3.21 dBm -26.79 d&
1.915 GHz 1.816 GHz 100.000 kHz 1.91539 GHz -37.09 dBm -24.08 d&
1.916 GHz 1.925 GHz 1.000 MHz 1,91689 GHz -27.88 dBm -14.88 dB

J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number 1 A150 of A225
Report Issued Date : Feb. 05, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG002703-02G

FR1 n25 / 20MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

SGL Count 100/100

Ref Level 22.20 dBm  Offset 4.20 db

Mode Auto Sweep

@1 AvgPwr
timit-gheck =
Line BEPURIOUS INE_ABS ‘ Il PABS
10 dBm i
0ds } |
-10 d8m \\
| SPURIOUS_LINE_ABS_

-20 dBm

i

-30 dBm

N

W F

0 dal

R N 1
Al \d Ml W virad f| o A
-60 dem Aol A
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz
purious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.840 GHz 1.849 GHz 1.000 MHz 1,84883 GHz -26.15 dBm -13.15 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.84998 GHz -16.38 dBm -3.38 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,35053 GHz 21.35 dBm -8.65 dB

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dBm  Offset 4.20 db

SGL Count 100/100
@1 AvgPwr

Mode Auto Sweep

Line _$PURIOUS_)INE
10 dBm

ABS ‘ PAES

odB

R T WP

-10 dBm

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dém

-60 dBm

-70 dBm:

Start 1.84 GHz

3003 pts

Stop 1.87 GHz

purious Emissions

Rangelow | RangeUp | RBW |

Freguency |

Power Abs | ALimit

1.840 GHz 1.849 GHz
1.849 GHz 1.850 GHz
1.850 GHz 1.870 GHz

1,000 MHz
200.000 kHz
100.000 kHz

184891 GHz
1.84932 GHz
186038 GHz

-25.98 dBm -12.93 d&
-31.08 dBm -18.08 dB
2.53 dBm -27.47 dB

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number

Report Issued Date : Feb. 05, 2021

Report Version : Rev. 01

1 A151 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG002703-02G

FR1 n25 / 20MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 4.20 db

Mode Auto Sweep

@1 AvgPwr
SPURIRIE CHIEK ABS PABS
£ Gbi e
Line EPURIOUS INE_ABS PAE \
10 dBm ”
0 dBr T \
-10 dBm ‘JI
[
-20 dBm f !
-30 dBm ’J{ -
40 dam |
4o o Ly [
_] ! \ Nl
A
-70 dBm
Start 1.895 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.885 GHz 1.915 GHz 100,000 kHz 1.91441 GHz 20.59 dBm -9.01 d&
1.915 GHz 1.816 GHz 200,000 kHz 1.91501 GHz -18.61 dBm -5.61 d&
1.916 GHz 1.925 GHz 1.000 MHz 1,91631 GHz -27.33 dém -14.33 dB
—
L JL ] (LTI
Date: 2.DEC.202 26

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 4.20 db

Mode Auto Sweep

@1 AvgPwr
SPURIRIE CHIEK ABS PARS
£ Gbi e
Line BEPURIOUS INE_ABS PAE
10 dBm
-%D dem ‘
20 dam +
30 dBm A
/ N
-40 dBm \
-50 dBm 5
-60 dBm
-70 dBm
Start 1.895 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,895 GHz 1.515 GHz 100,000 kHz 1,903%4 GHz 1.30 dém -28.70 d&
1.515 GHz 1.516 GHz 200,000 kHz 1.91518 GHz -29.65 dBm -16.65 dB
1.916 GHz 1.925 GHz 1.000 MHz 1.91618 GHz -28.02 dBm -15.02 dB
——
L I J CHNRRNNED we
Date: 2.DEC.202 28

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number

1 A152 of A225

Report Issued Date : Feb. 05, 2021

Report Version

. Rev. 01




s=amranas. FCC RF Test Report Report No. : FG002703-02G

FR1 n25 / 20MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dbm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
=— -

Line BEPURIOUS INE_ABS ‘ fl PABS
10 dBm
o0de }\
-10 d8m / \
| SPURIOUS_LINE_ABS_ 11 \
-20 dém

\

-30 dBm ‘ P

o T L T /
BT P

RN T AN 7Y JU\'\Iﬂ

A
60 dam Al A e
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz
purious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.840 GHz 1.849 GHz 1.000 MHz 1,84889 GHz -25.58 dBm -12.58 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -17.40 dBm -4.40 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,35055 GHz 20.71 dBm -9.29 dB
- P—
1 (IRNNAEDD W
Date: 2.DEC.202 2

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dBm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Line EPURIOUS INE_ABS ‘ PABS
10 dBm
ode vt A et PO s g o,
-10 d8m ! 1
| SPURIOUS_LINE_ABS_ ’
|
——— ‘
el S
/
-50 dém
-60 dBm
-70 dBm:
Start 1.84 GHz 3003 pts Stop 1.87 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84881 GHz -26.00 dBm -13.00 dg
1.849 GHz 1.850 GHz 200.000 kHz 1.84932 GHz -31.21 dBm -18.21 dB
1.850 GHz 1.870 GHz 100.000 kHz 185872 GHz 2.36 dBm -27.64 dB
- S
] G v
Date: 2.DEC.202 2
Sporton International (Shenzhen) Inc. Page Number 1 A153 of A225
TEL : 86-755-8637-9589 Report Issued Date : Feb. 05, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EF14A



SPORTON LAB.

FCC RF Test Report

Report No. : FG002703-02G

FR1 n25 / 20MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 4.20 db Mode Auto Sweep

@1 AvgPwr

SPURIEHIE CIHBEK AB S PA

ks
Line 38

20 b
EPURIOUS_|LINE_ABS

10 dBm

od

i

WW

JL.MJLL*W'W*

i -

Dats: 2.DEC

Start 1.895 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,895 GHz 1.915 GHz 100,000 kHz 1.91447 GHz 19,97 dém -10.03 de
1.515 GHz 1.516 GHz 200,000 kHz 1.91501 GHz -17.93 dBém -4.93 dB
1.916 GHz 1.925 GHz 1.000 MHz 1,91600 GHz -19.35 dBm -6.35 dB

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (ihprk PABS
-10 ddpe—fRURIOUS JINF_ARS BABS
SPURIOUS_LINE_ABS_
-20 dBm!
-30 dBm
-40 dam
JAASA, A,
50 dam A > S
e aiiae
dBm
-70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz /
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 947,40380 MHz -55.61 dBm -42.61 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,59715 GHz -55.87 dBm -42.87 dB
1,020 GHz 3.000 GHz 1.000 MHz 263814 GHz -54.11 dBm -41.11 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92342 GHz -50.11 dBm -37.11 d&
9.000 GHz 13.000 GHz 1.000 MHz 12.64679 GHz -50.88 dBm -37.88 db
13,000 GHz 19.500 GHz 1.000 MHz 17,98987 GHz -46.33 dBm -33.33 dB

i -

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 4.20 db Mode Auto Sweep

@1 AvgPwr

SPURIEHIE CIHBEK AB S
PO

EPURIOUS_|LINE_ABS

10 dBm

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number 1 Al154 of A225
Report Issued Date : Feb. 05, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG002703-02G

Conducted Spurious Emission

FR1 n25 / 5MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Spectrum

Ref Level 0.00 dém  Offset 4.20 di Mode Auto Sweep

Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 défiE—§PURIOLS LINE ABS PASS -10 défie—§PURIOLS LINE ARS PARS
S | SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm
50 db VWY Ao, 50 b AD APt D,
dem o > e W Wihaans m A e e i
dem dBm
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 947.40380 MHz -55.61 dBm -42.61 dB 30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -55.84 dbm -42.84 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.50715 GHz -55.97 dBm -42.87 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,79907 GHz -55.89 dBm -42.89 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,63814 GHz -54.11 d&m -41.11 dB 1.820 GHz 3.000 GHz 1.000 MHz 262806 GHz -54.25 dBm -41.25 dg
3.000 GHz 9,000 GHz 1,000 MHz 6.92342 GHz -50.11 dBm -37.11 dB 3.000 GHz 9.000 GHz 1.000 MHz 692792 GHz -50.17 dBm -37.17 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.64679 GHz -50.88 dém -37.88 d& 9.000 GHz 13,000 GHz 1.000 MHz 1279128 GHz -50.91 dém -37.91 d&
13.000 GHz 18,500 GHz 1,000 MHz 17.98987 GHz -46.33 dBm -33.33 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.97387 GHz -46.13 dBm -33.13 dB
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 992.00150 MHz -55.76 dBm -42.76 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.58288 GHz -55.38 dém -42.88 dB
1.820 GHz 3,000 GHz 1,000 MHz 2.95951 GHz -54.43 dBm -41.43 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.93192 GHz -50.01 dBm -37.01 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,77828 GHz -51.12 dém -38.12 de
13.000 GHz 15,500 GHz 1,000 MHz 17.97567 GHz -46.27 dBm -33.27 dB
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FR1 n25 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Spec )

Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 942,55622 MHz -55.63 dBm -42.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 960.57701 MHz -55.43 dbm -42.43 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.58245 GHz -56.02 dBm -43.02 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,77640 GHz -55.97 dBm -42.97 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,63094 GHz -54.23 dBm -41.23 dB 1.820 GHz 3.000 GHz 1.000 MHz 250427 GHz -54.41 dBm -41.41 dg
3.000 GHz 9,000 GHz 1,000 MHz 6.97142 GHz -50.11 dBm -37.11 dB 3.000 GHz 9.000 GHz 1.000 MHz 693292 GHz -50.10 dBm -37.10 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,79678 GHz -51.09 dém -38.09 de 9.000 GHz 13,000 GHz 1.000 MHz 1283177 GHz -51.04 dém -38.04 d&
13.000 GHz 18,500 GHz 1,000 MHz 17.98087 GHz -46.31 dBm -33.31 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.98837 GHz -46.36 dBm -33.36 dB
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Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 962.431268 MHz -55.64 dBm -42.64 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.18492 GHz -55.90 dém -42.90 dB
1.820 GHz 3,000 GHz 1,000 MHz 2.51470 GHz -54.32 dBm -41.32 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.95692 GHz -50.27 dBm -37.27 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,81527 GHz -51.07 dem -38.07 de
13.000 GHz 15,500 GHz 1,000 MHz 17.97437 GHz -46.39 dBm -33.39 dB
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FR1 n25/ 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = [ spec ) L
Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 970.67216 MHz -55.60 dBm -42.60 dB 30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz -55.74 dbm -42.74 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.79949 GHz -55.55 dBm -42.65 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,77262 GHz -56.05 dBm -43.05 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,96707 GHz -54.20 dBm -41.20 dB 1.820 GHz 3.000 GHz 1.000 MHz 263706 GHz -54.34 dBm -41.34 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.94942 GHz -50.22 dBm -37.22 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94442 GHz -50.11 dBm -37.11 d8
9.000 GHz 13,000 GHz 1,000 MHz 11,30646 GHz -51.12 dém -38.12 de 9.000 GHz 13,000 GHz 1.000 MHz 1279978 GHz -50.97 dém -37.97 d&
13.000 GHz 18,500 GHz 1,000 MHz 17.98887 GHz -46.24 dBm -33.24 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.98437 GHz -46.23 dBm -33.23 dB
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Highest Channel / 1RB
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 929.46777 MHz -55.71 dBm -42.71 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.00130 GHz -55.34 dém -42.84 dB
1.820 GHz 3,000 GHz 1,000 MHz 2.633682 GHz -54.38 dBm -41.36 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.96092 GHz -50.29 dBm -37.29 dB
9.000 GHz 12,000 GHz 1,000 MHz 12.80077 GHz -51.10 dém -38.10 dB
13.000 GHz 15,500 GHz 1,000 MHz 17.98267 GHz -46.47 dBm -33.47 dB
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FR1 n25/ 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = [ spec ) L
Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 997.81859 MHz -55.42 dBm -42.42 dB 30.000 MHz 1.000 GHz 1.000 MHz 924,62019 MHz -55.73 dbm -42.73 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.06486 GHz -55.99 dBm -42.99 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,60135 GHz -55.96 dBm -42.96 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,63058 GHz -53.98 dém -40.98 dB 1.820 GHz 3.000 GHz 1.000 MHz 293612 GHz -54.48 dBm -a1.48 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.95442 GHz -50.07 dBm -37.07 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -50.34 dBm -37.34 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,29246 GHz -51.21 dém -38.21 de 9.000 GHz 13,000 GHz 1.000 MHz 1276678 GHz -50.95 dém -37.95 d&
13.000 GHz 18,500 GHz 1,000 MHz 17.98237 GHz -46.40 dBm -33.40 de 13.000 GHz 15.500 GHz 1.000 MHz 17.98337 GHz -46.28 dBm -33.28 dB
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Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 966.30935 MHz -55.72 dBm -42.72 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.04261 GHz -56.04 dém -43.04 dB
1.820 GHz 3,000 GHz 1,000 MHz 2.48311 GHz -54.27 dBm -41.27 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.94792 GHz -50.25 dBm -37.25 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,78678 GHz -51.07 dem -38.07 de
13.000 GHz 15,500 GHz 1,000 MHz 17.99567 GHz -46.40 dBm -33.40 dB
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FR1 n25 / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = [ spec L
Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 945.46477 MHz -54.77 dBm -41.77 dB 30.000 MHz 1.000 GHz 1.000 MHz 928,01349 MHz -54.91 dbm -41.51 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83937 GHz -41.98 dBm -28.96 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,63241 GHz -55.30 dBm -42.30 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,99406 GHz -53.58 dém -40.56 dB 1.820 GHz 3.000 GHz 1.000 MHz 263382 GHz -53.66 dBm -40.66 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.92392 GHz -49.19 dBm -36.19 dB 3.000 GHz 9.000 GHz 1.000 MHz 692492 GHz -48.97 dBm -35.97 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,24297 GHz -51.72 dém -38.72 de 9.000 GHz 13,000 GHz 1.000 MHz 1073203 GHz -51.85 dém -38.85 d&
13.000 GHz 18,500 GHz 1,000 MHz 15.57755 GHz -49.83 dBm -36.83 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.58705 GHz -49.87 dBm -36.87 d&
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 916.86407 MHz -54.55 dBm -41.95 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.60177 GHz -54.91 dém -41.91 dB
1.820 GHz 3,000 GHz 1,000 MHz 2.97571 GHz -53.49 dBm -40.49 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.94442 GHz -49.24 dBm -36.24 dB
9.000 GHz 12,000 GHz 1,000 MHz 11.24647 GHz -51.87 deém -38.87 dB
13.000 GHz 15,500 GHz 1,000 MHz 15.58005 GHz -49.76 dBm -36.76 dB
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FR1 n25 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = [ spec L
Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 973.58071 MHz -54.42 dBm -41.42 dB 30.000 MHz 1.000 GHz 1.000 MHz 953,70565 MHz -55.01 dbm -42.01 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83727 GHz -47.44 dBm -34.44 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,83550 GHz -55.03 dBm -42.03 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,95124 GHz -53.41 dBm -40.41 de 1.820 GHz 3.000 GHz 1.000 MHz 263418 GHz -53.66 dBm -40.66 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.76244 GHz -49.24 dBm -36.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92942 GHz -49.01 dBm -36.01 dB
9.000 GHz 13,000 GHz 1,000 MHz 10.69354 GHz -51.63 dém -38.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 1125447 GHz -51.85 dém -38.85 d&
13.000 GHz 18,500 GHz 1,000 MHz 15.62355 GHz -49.91 dBm -36.91 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.56955 GHz -49.85 dBm -36.85 d&
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Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 994.42529 MHz -55.05 dBm -42.05 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.63325 GHz -55.26 dém -42.26 dB
1.820 GHz 3,000 GHz 1,000 MHz 2.97283 GHz -53.78 dBm -20.76 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.97842 GHz -49.27 dBm -36.27 dB
9.000 GHz 12,000 GHz 1,000 MHz 11,20897 GHz -51.76 deém -38.76 dB
13.000 GHz 15,500 GHz 1,000 MHz 15.57005 GHz -49.87 dBm -36.87 dB
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Frequency Stability

Test Conditions NR n25 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0023
40 Normal Voltage 0.0017
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0021
10 Normal Voltage 0.0018
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0013
20 Battery End Point 0.0019

Note:

1. Normal Voltage =7.74 V. ; Battery End Point (BEP) =7.2 V. ; Maximum Voltage =8.9 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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5G NR n66

NSA

Peak-to-Average Ratio

Mode FR1 n66+2A / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.51 3.1 5.39 5.01
Middle CH 3.68 3.19 5.68 4.9 PASS
Highest CH 3.83 3.28 5.83 5.01
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FR1 n66+2A / 20MHz / DFT-S OFDM
Pl/2 BPSK QPSK

Lowest Channel / 1RB Lowest Channel / 1RB
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FR1 n66+2A / 20MHz / DFT-S OFDM
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26dB Bandwidth

Mode FR1 n66+2A : 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.9 4.93 4.86 4.93
Mode FR1 n66+2A : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.89 9.87 9.77 9.87
Mode FR1 n66+2A : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.92 14.83 14.89 15.01
Mode FR1 n66+2A : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.86 19.74 19.86 19.74
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FR1 n66+2A / 5MHz / CP-OFDM
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Middle Channel

Middle Channel

s % Spectrum 3
Ref Level 24,20 dom  Offset +.20 0B & RBW 100 krz RefLevel 24.20 dem  Offset 4.20 GB = RBW 100 kHz
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.74471 GHz 13.01 dBm ndé down 4,905 MH2 M1 1 1.745739 GHz 14.09 dBm nd8 down 4,935 MHz
T1 1 1742552 GHz -12.35 dém nda 26.00 dB 1 1 1.742522 GHz -11.69 dBm nda 26.00 d&
T2 1 1.747458 GHZ -12.36 dBm Q factor 385.7 T2 1 1.747458 GHZ -11.74 dBm Q factor 353.7
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Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 1.746119 GHz 13.26 dBm ndé down 4865 MHz M1 1 1.745609 GHz 0.80 dBm nd8 down 4,935 MHz
TL 1 1.742582 GHz -12.59 deém nda 26.00 dB T1 1 1.742522 GHz -16,43 dBm nda 26.00 dB
T2 1 1.747448 GHZ -12.71 dBm Q factor 358.9 T2 1 1.747458 GHZ -16.12 dBm Q factor 353.7
L L o - L 4 -

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF14A

Page Number 1 A166 of A225
Report Issued Date : Feb. 05, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG002703-02G

FR1 n66+2A / 10MHz / CP-OFDM

QPSK

16QAM
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s Spectrum
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M1 1 1.748437 GHz 10.84 dBm ndé down 9.89 MHz M1 1 1.748157 GHz 11.17 dBm nd8 down 9.87 MHz
T1 1 1740085 GHz -14.98 dBm nda 26.00 dB 1 1 1.740125 GHz -14.68 dBm nda 26.00 d&
T2 1 1.749975 GHZ -15.05 dBm Q factor 176.8 T2 1 1.749995 GHz -14.60 dBm Q factor 177.1
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M1 1 1.747438 GHz 11.60 dBm ndé down 9.77 MHz M1 1 1.742642 GHz 7.52 dBm nd8 down 9.87 MHz
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FR1 n66+2A / 15MHz / CP-OFDM
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16QAM
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s % Spectrum 3
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 1.743442 GHz 13.30 dBm ndé down 14,925 MH2 M1 1 1.749945 GHz 15.03 dBm nd8 down 14,835 MHz
T1 1 1737537 GHz -12.71 dém nda 26.00 dB 1 1 1737567 GHz -11,58 dBm nda 26.00 d&
T2 1 1.752463 GHZ -12.22 dBm Q factor 116.8 T2 1 1.752403 GHz -10.39 dBm Q factor 118.0
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 1.748776 GHz 13.63 dBm ndé down 14,895 MH2 M1 1 1.747757 GHz 10.41 dBm nd8 down 15.015 MHz
T1 1 1737567 GHz -13.52 dém nda 26.00 dB 1 1 1737478 GHz -15.02 dBm nda 26.00 d8
T2 1 1.752463 GHZ -11.61 dBm Q factor 117.4 T2 1 1.752493 GHz -15.20 dBm Q factor 116.4
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FR1 n66+2A / 20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

s % Spectrum 3
Ref Level 24,20 dom  OFfset +.20 0B & RBW J00 krz RefLevel 24.20 dom  Offset 4.20 GB = RBW 300 kHz
o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT o Att 3048 SWT  185us @ VBW LMHz  Mode Auto FFT
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 1.742123 GHz 12.61 dBm ndé down 19.86 MHz M1 1 1.745 GHz 13.20 dBm nd8 down 19.74 MHz
T1 1 173509 GHz -12.12 dém nda 26.00 dB 1 1 173513 GHz -12,28 dBm nda 26.00 d&
T2 1 1.75495 GHz -13.67 dBm Q factor B7.7 T2 1 1.75487 GHz -13.74 dBm Q factor BB.4
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Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.741164 GHz 11.08 dBm ndé down 19.86 MHz M1 1 1.746119 GHz 0.83 dBm nd8 down 19.74 MHz
T1 1 1,73509 GHz -14.81 dém nda 26.00 dB 1 1 173513 GHz -16.11 dBm nda 26.00 d&
T2 1 1.75495 GHz -14.01 dBm Q factor B7.7 T2 1 1.75487 GHz -15.56 dBm Q factor B8B.5
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Occupied Bandwidth

Mode FR1 n66+2A : OBW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.47 4.49 4.49 4.5
Mode FR1 n66+2A : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.25 9.27 9.27 9.27
Mode FR1 n66+2A : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.14 14.11 14.08 14.17
Mode FR1 n66+2A : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.98 18.98 18.9 18.9
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FR1 n66+2A / 5MHz / CP-OFDM
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Spectrum Spectrum =
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Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 1.743521 GHz 14.24 dBm M1 1 1.743052 GHz 14.22 dBm
T1 1 17427522 GHz .62 dém Occ Bw 4,475524476 MHz 1 1 17427522 GHz .45 dbm Occ Bw 4,495504496 MHz
T2 1 1.7 278 GHz 8.10 dBm T2 1 72478 GHZ 7.22 dBm
L L o L 4 -
s &3 Spectrum -
Ref Level 24,20 dom  Offset +.20 0B & RBW 100 krz RefLevel 24.20 dem  Offset 4.20 GB = RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 3048 SWT  19us @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.745869 GHz 13.42 dBm M1 1 1.745929 GHz 10.05 dBm
T1 1 17427522 GHz .92 dém Occ Bw 4,495504496 MHz 1 1 17427323 GHz 5.37 dbm Occ Bw 4.505494505 MHz
T2 1 1.7472478 GHZ B8.82 dBm T2 1 1.7472378 GHz 5.26 dBm
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FR1 n66+2A / 10MHz / CP-OFDM
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